

CERTIFICATE NR. **CERXXXXX 2.2**

ISSUED TO: **XXXXXXXXXXXXXXXXXX**

TEST REPORT EN 10204 – 2.2

T.I.S. SERVICE S.p.A. located in Bolgare (BG) Via Lago d'Iseo 4/6, in reference to your XXXXXX related Packing List XXXXXX on XX/XX/XXXX declare that products listed below are manufacturer in accordance with the requirements of the order.

ARTICLE	DESCRIPTION
A0210080TIS	RESILIENT SEATED GATE VALVE DN 80 PN 10/16
A0210100TIS	RESILIENT SEATED GATE VALVE DN 100 PN 10/16
A0210150TIS	RESILIENT SEATED GATE VALVE DN 150 PN 10/16
D1410300TIS	DOUBLECENTRIC BUTTERFLY VALVE DN 300 PN 16
D1410500TIS	DOUBLECENTRIC BUTTERFLY VALVE DN 500 PN 16
D1510500TIS	TLITING CHECK VALVE with lever and weight DN 500 PN 16
D1510300TIS	TLITING CHECK VALVE with lever and weight DN 300 PN 16
N3160300TIS	RUBBER EXPENSION JOINT DN 300 PN 16
N3260300TIS	DISMANTLING JOINT DN 300 PN 16
N3260500TIS	DISMANTLING JOINT DN 500 PN 16

➤ Hydraulic tests are made according to Standard EN 12266-1 and gave a positive result.

ARTICLE	DN	PN	QTY	SHELL STRENGHT Test P10-P11	SEAT TEST	RESULT
A0210080TIS	80	16	55	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE
A0210100TIS	100	16	9	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE
A0210150TIS	150	16	30	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE
D1410300TIS	300	16	33	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE
D1410500TIS	500	16	2	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE
D1510500TIS	500	16	1	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE
D1510300TIS	300	16	9	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE
N3160300TIS	300	16	8	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE
N3260300TIS	300	16	8	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE
N3260500TIS	500	16	3	24 bar (1.5xPN)	17,5 bar (1.1xPN)	POSITIVE

Bolgare, on XX/XX/XXXX